



PRODIN FERRITE, S.L.

TEST REPORT

8.2.4-04-10

| | |
|--|--|
| ATTN:PRODIN Customer Part Number: Part Number: H32×19×13P(R6K) Quantity: 1000Sets Tested: 5 sets | |
|--|--|

| | | | | |
|---------------------------------------|------------|--------------|----------|-----------|
| Sampling Mode: GB/T2828.1-2008 | Appearance | II AQL: 0.40 | Property | S-3 |
| | Dimension | II AQL: 0.65 | | AQL: 0.65 |

| Part Data Item | A | B | C | |
|----------------|-------|---------|---------|-------|
| Standard Size | 33MAX | 18.1MIN | 13.8MAX | |
| Dimension | 1 | 32.32 | 18.86 | 13.40 |
| | 2 | 32.42 | 18.74 | 13.34 |
| | 3 | 32.36 | 18.80 | 13.38 |
| | 4 | 32.40 | 18.74 | 13.32 |
| | 5 | 32.24 | 18.90 | 13.30 |

| | | | | |
|----------------|---|---|--|--|
| Test Condition | L | F=1.0KHz U=0.25v N=10Ts (Φ0.35mm) HP4284A | | |
| | | | | |
| | | | | |

| | | | |
|---------------------|--------|--|--|
| Parameter Data Item | L (μH) | | |
| | 25°C | | |

| | | | |
|-------------------|---------|--|--|
| Standard Property | 812±25% | | |
|-------------------|---------|--|--|

| | | | | |
|---------------------|---|-----|--|--|
| Property Of Samples | 1 | 767 | | |
| | 2 | 769 | | |
| | 3 | 832 | | |
| | 4 | 925 | | |
| | 5 | 796 | | |

Approved by: *石林* Tested by: 何利娟 Checked by: *金萍* Date:2014.12.13